
UNLV Theses, Dissertations, Professional Papers, and Capstones

May 2018

N-Nitrosodimethylamine Formation and
Mitigation in Potable Reuse Treatment Trains
Employing Ozone nd Biofiltration
Fernanda Bacaro
bacarofernanda@gmail.com

Follow this and additional works at: https://digitalscholarship.unlv.edu/thesesdissertations

Part of the Environmental Engineering Commons

This Thesis is brought to you for free and open access by Digital Scholarship@UNLV. It has been accepted for inclusion in UNLV Theses, Dissertations,
Professional Papers, and Capstones by an authorized administrator of Digital Scholarship@UNLV. For more information, please contact
digitalscholarship@unlv.edu.

Repository Citation
[...]
Actinobacteria) can make them a powerful tool for bioremediation (Sharp et al., 2007; 

McLeod et al., 2006). A propane and an alkane monooxygenase were identified on the 



40 

 

genome of this bacterial strain. The propane operon (PrMO) studied contains 13 genes, 

as shown in Figure 15. 

 

Figure 15. Propane monooxygenase operon in Rhodococcus sp. RHA1. Hatched lines indicate upregulation when in 

the presence of propane (Sharp et al., 2007). pmA and prmC are hydroxylases; prmB is a reductase; prmD encodes for 

a coupling protein; prmE is an alcohol dehydrogenase.  

 

When searching for these same propane monooxygenase (prm) genes in other 

Actinobacteria, the authors observed similarities within the first 8 genes of the PrMO 

operon in the strains Gordonia sp TY-5, Mycobacterium smegmatis MC 2155 (Sharp et 

al., 2007), Mycobacterium TY-6, Pseudonocardia TY-7, and Methylibium petroliphilum 

PM1 (Sharp et al., 2010). The prmA gene encodes for a hydroxylase large subunit of the 

operon; prmB results in a reductase protein; prmC is the small subunit of the 

hydroxylase; prmD encodes for a coupling protein; and prmE results in an alcohol 

dehydrogenase. The genes prmB and prmE were both related to the catabolism of 

propane (Sharp et al., 2007). 

In Rhodococcus sp. RHA1, NDMA degradation and gene expression (PrMO 

genes) on propane was hundreds of folds higher than without propane (Figure 14). The 

knockout of prmA completely removed the ability of the bacterium to degrade NDMA, 

strongly suggesting this large subunit of the PrMO is related to this chemical’s 

degradation (Sharp et al., 2007). Using the Rhodococcus strains RHA1 and RR1, Sharp 

et al. (2010) found that propane and NDMA fight for the active monooxygenase 



41 

 

enzyme, and propane actually serves as an enzyme inducer. RR1 exhibited a preference 

for NDMA over propane for the enzyme (Sharp et al., 2010). 

Fournier et al. (2009) found another pathway for NDMA metabolization by 

Rhodoccocus ruber ENV 45, involving a denitrosation similar to the one achieved by 

mammals with the P-450 enzyme. The byproducts detected when experimenting with 

labeled 14C and propane were mainly carbon dioxide (mineralization), formate, 

formaldehyde, nitrite, nitrate, methylamine, and dimethylamine. Since NTDMA and 

NTMA were not found during NDMA degradation by Rhodoccocus ruber ENV 425, 

different pathways were proposed (Fournier et al., 2009; Figure 16). 

This difference in pathways might be related to the difference in enzymes. 

Pseudomonas mendocina KR1 degraded NDMA through a toluene-4-monooxygenase 

(Fournier et al., 2006), while the suggested pathway by Fournier et al. (2009) is due to a 

propane monooxygenase similar in structure to the one found by Sharp et al. (2007). 

Even though the pathways are different for the different bacterial species, NDMA is not 

used for cell growth in either of them. 

Although these studies have proposed mechanisms for NDMA biodegradation, 

there are still several knowledge gaps requiring further investigation. In ozone-

biofiltration systems in which numerous compounds can serve as growth substrate by 

countless microorganisms, NDMA biodegradation may be significantly more complex. 

Since ozone-biofiltration systems have recently been attracting attention due to their 

cost benefits for potable reuse applications, a better understanding of NDMA 

biodegradation in this context is needed. 

 



42 

 

 

Figure 16. Denitrosation pathway proposed for NDMA degradation by Rhodococcus ruber ENV45 accomplished by 

a propane monooxygenase (Fournier et al., 2009). 



43 

 

2.6. Conclusions 

Because conventional water sources are becoming increasingly compromised, 

many agencies are pursuing potable reuse to augment their water resource portfolios. It 

is imperative that the treatment trains used to transform wastewater into a finished 

drinking water be properly designed to ensure adequate public health protection and 

optimized to reduce the associated costs. 

The use of FAT reliably achieves all current requirements by California’s DDW. 

However, this system can be cost-prohibitive to many agencies, thereby highlighting the 

need for alternative treatment trains. Ozone-biofiltration is currently employed in 

several facilities throughout the world, and this treatment train has been shown to be 

nearly ‘equivalent’ with respect to pathogen reduction and the attenuation of many 

chemicals. Nevertheless, the potential formation of NDMA and other DBPs, as well as 

the parameters and design criteria that govern their removal, must be investigated to 

ensure public health preservation and sustainability while augmenting water supplies.  

  



44 

 

Chapter 3 

3.1. Introduction 

As mentioned earlier, ozonation of wastewater can lead to the formation of N-

nitrosodimethylamine (NDMA), which is a potential human carcinogen with a 

notification level (NL) of 10 ng/L in California. When ozonation is combined with 

downstream biofiltration, studies have demonstrated attenuation of NDMA to 

concentrations less than the corresponding method reporting limits (MRLs), which are 

typically ~2 ng/L (Zeng et al., 2016). Gerrity et al. (2015) studied several WWTPs and 

AWTFs employing ozone-BAC, as well as other treatment processes, and reported the 

ability of BAC to consistently remove NDMA formed during ozonation.  However, the 

ozone-induced formation of NDMA was typically low in these systems, thereby 

limiting the NDMA load to the downstream biological process. In contrast, Trussell et 

al. (2016) reported significant formation of NDMA during ozonation at one facility (up 

to 400 ng/L in one sampling event), which overloaded the downstream biofiltration 

process and resulted in detectable NDMA in the ozone-biofiltration effluent. 

Although some of the pathways for NDMA removal through biological 

metabolism are known (Fournier et al., 2006; 2009), studies have generally focused on 

individual bacterial strains and their respective monooxygenase enzymes in controlled 

laboratory experiments (Sharp et al., 2005; Webster et al., 2013; Fournier et al., 2006). 

Although these studies are extremely useful to understand the co-metabolism processes, 

the mechanisms might be different in more complex environments (e.g., during 

wastewater treatment) due to the presence of other microorganisms and compounds 

(e.g., inhibitory substances). The removal rates may differ as well. In other words, the 

operational parameters that impact these processes within more complex systems and at 

larger scales are not yet fully understood. With efforts to understand the role of these 



45 

 

parameters in NDMA formation and subsequent biodegradation, the findings can 

ultimately be applied to minimize NDMA formation during ozonation and maximize 

NDMA attenuation during downstream biofiltration, perhaps by enhancing, stimulating, 

or selecting for favorable microorganisms. 

Within this context, the aim of this phase of the research was to investigate 

different operational parameters [e.g., empty bed contact time (EBCT), dissolved 

oxygen (DO) levels, biodegradable dissolved organic carbon (BDOC) levels, media 

type, etc.] in a pilot-scale ozone-biofiltration system fed with membrane bioreactor 

(MBR) filtrate from a water reclamation facility (WRF) to understand the major 

variables that control NDMA levels in potable reuse applications. 

 

3.2. Materials and Methods 

3.2.1 Study Site 

A 1-liter-per-minute pilot-scale ozone-biofiltration system was constructed and 

operated at a full-scale WRF in Las Vegas, NV. The full-scale plant has a capacity of 10 

MGD but currently operates at an average of 5 MGD. Coarse screens, grit chambers, 

and fine screens (2 mm) are placed before the activated sludge process, which achieves 

full nitrification with a solids retention time of 8 to 10 days and relies on a membrane 

(nominal pore size = 0.04 µm) to separate the solids from the treated liquid. This 

treatment configuration is known as a membrane bioreactor (MBR). The MBR filtrate 

serves as the influent to the pilot-scale ozone-biofiltration system. The plant uses 

chloramines (sodium hypochlorite followed by aqueous ammonia addition) to disinfect 

the final effluent, which is used for nonpotable reuse purposes, and the sludge produced 

is returned to the sewers for further treatment in a separate treatment facility, thereby 

characterizing the facility as a scalping plant. 



46 

 

3.2.2. Pilot-Scale Ozone-Biofiltration 

The pilot-scale ozone-biofiltration system consisted of an oxygen concentrator 

(AirSep, Denver, CO), an air dehumidifier (Magnum 600, Ozone Solutions Inc., Hull, 

IA), and an ozone generator (Nano dieletric, Absolute Ozone, Edmonton, AB, Canada) 

to apply the desired ozone dose to the MBR filtrate. The equipment can be seen in 

Figure 17. A Venturi injector (Mazzei, Bakersfield, CA) was installed to achieve ozone 

gas injection. The ozonated water then passed through twelve 4-ft-tall ozone contactors 

to allow for complete ozone decay before reaching the biofilters (Figure 18). The first 

four contactors were 1 inch in diameter, and the final eight contactors were 2 inches in 

diameter. Teflon tubing was installed at the top of each ozone contactor for ozone off 

gassing, and the off gas was then passed through a manganese dioxide ozone destruct 

system (Ozone Solutions Inc, Hull, IA). 

As shown in Figure 19, the ozonated water was collected in a small water tank 

and pumped with two peristaltic pumps (Cole Palmer, Vernon Hills, IL) to two parallel 

columns, one containing anthracite (1.2 mm in diameter) and another containing 

biological activated carbon (BAC) (0.95 mm in diameter). The BAC was exhausted 

granular activated carbon (GAC) (Norit 820, Cabot Corporation, Alpharetta, GA) from 

the F. Wayne Hill Water Resources Center in Gwinnet County, GA, and had been 

previously used for over 10 years in a full-scale wastewater treatment plant (WWTP). 

Since the media was exhausted, which was later confirmed by experimental testing, 

biodegradation was considered as the main mechanism for organics removal. The 

exhausted anthracite was provided by San Jose Creek Water Reclamation Plant, in Los 

Angeles, CA. An additional BAC column was fed with ambient MBR filtrate as a 

control. The PVC biofiltration columns were 1 inch in diameter, and the height of the 

media was approximately 27.6 inches. Media lost during backwashing was replaced to 



47 

 

maintain a consistent media height during the study. The effluent flow rate from the 

biofilters was controlled by the peristaltic pumps and needle valves. In addition to the 

tubing that allowed for collection of biofiltration effluent, the biofilter columns also had 

two sampling ports, one at a media depth of 3 in and another at a media depth of 16.5 in 

from the surface, for media collection.  

 

Figure 17. Ozone generator (red), oxygen dehumidifier (brown), and oxygen concentrator (grey). Oxygen from the 

ambient air is concentrated and it passes through an air dryer before being sent to the ozone generator to remove 

moisture content from the air.  



48 

 

 

Figure 18. One liter per minute pilot-scale ozone-biofiltration system. Ozone destructor (left), ozone contactors 

transparent PVC pipes), BAC column, anthracite column, and control column (left). 

 

 

Figure 19. One liter per minute pilot-scale ozone-biofiltration system seen from the opposite side as in Figure 18. 

Peristaltic pumps (bottom left) to the biofilters and tank with ozonated water with no residual ozone. 

 

3.2.3. Water Quality Tests 

3.2.3.1. Bulk Organic Matter Quantification and Characterization 

Weekly monitoring tests were performed to track the performance of the pilot-

scale system. TOC levels were measured by a TOC Analyzer (TOC V-csn, Shimadzu, 



49 

 

Kyoto, Japan) equipped with an autosampler. Prior to analysis, the samples were 

collected in 40 mL amber glass vials and acidified with 400 µL of 2 N hydrochloric acid 

(HCl) to reach a pH<2, which inhibited microbial activity and allowed for the 

conversion of the inorganic carbon to carbon dioxide (CO2) by the TOC analyzer 

method (non-purgeable organic carbon). The CO2 generated by acidification was 

sparged by the carrier gas (carbon-free compressed air) inside the analyzer. The 

remaining carbon in the sample was then combusted by a platinum-catalyzed furnace 

inside the analyzer, and the final CO2 measured was quantified by a nondispersive 

infrared detector. Calibration standards were prepared each day of testing before sample 

measurement to ensure accuracy.  

Several tests were also performed to differentiate TOC and DOC. Samples were 

collected in the TOC vials, and a portion of the sample was filtered through 0.7-µm 

glass microfiber syringe filters (GE Healthcare, Buckinghamshire, UK). The filters were 

preconditioned with approximately 20 mL of deionized water and then 5-10 mL of 

sample. The samples were then analyzed as described previously: unfiltered samples 

were reported as TOC and filtered samples as DOC. 

UV absorbance and fluorescence were tested using an Aqualog 

spectrofluorometer (Horiba, Edison, NJ). Sample corrections included blanks in each 

day of testing with deionized water. Differential UV254 absorbance was used to estimate 

the applied ozone dose with Equation 1, according to the method developed by Gerrity 

et al. (2012).  

 

Equation 1. UV absorbance change correlation with ozone dose. 



50 

 

3.2.3.2. Nutrients 

Nutrients such as ammonia, nitrate, nitrite, and phosphate were analyzed by 

Hach (Loveland, CO) colorimetric methods (handheld DR 900 for nitrogen species and 

DR 5000 for phosphate). Low-range ammonia (0.02 to 2.5 mg/L as N) was analyzed 

with the salicylate method (Hach Method 10023), high-range nitrate (0.3 to 30 mg/L as 

N) was analyzed with the cadmium reduction method (Hach Method 8039), low range 

nitrite (0.005 to 0.350 mg/L as N) was analyzed with the diazotization method (Hach 

Method 8507), and phosphate (0.02 to 2.50 mg/L as phosphate) was measured with the 

ascorbic acid method (Hach method 8048). Since the full-scale plant does not employ 

phosphorus removal, the phosphate concentrations in the pilot-scale ozone-biofiltration 

systems were relatively high (~5-9 mg/L as phosphate). Therefore, samples were diluted 

by a factor of 4 times with deionized water prior to analysis.  

 

3.2.3.3. Adenosine Triphosphate (ATP) 

Attached adenosine triphosphate (ATP) tests were performed to monitor 

biological activity in the biofilters. Since ATP is an essential molecule in cell growth, it 

can be used as a surrogate for the activity of the microorganisms in the biofilter media 

(Justo et al., 2015). A deposit and surface test kit (LuminUltra Technologies Ltd, New 

Brunswick, Canada) was used to extract ATP from the cells colonizing the biofilters, 

and a PhotonMaster Luminometer (LuminUltra Technologies Ltd, New Brunswick, 

Canada) was used to quantify the ATP in each sample. The method relies on the 

reaction between the ATP and luciferase enzymes to quantify the luminescence, and 

blanks are prepared using the luciferase with an ultracheck solution and ran immediately 

before the samples readings. Media samples were collected using autoclaved spatulas 

from the upper and lower sampling ports of the biofiltration columns.  



51 

 

3.2.4. NDMA tests 

Besides the weekly monitoring parameters, the water was analyzed for NDMA 

concentrations during specific experiments. 1-L samples were collected in amber glass 

bottles containing sodium azide and sodium thiosulfate to inhibit microbial activity and 

to quench any chlorine or chloramines residual, respectively. The glass bottles 

containing the preservatives were provided by the Southern Nevada Water Authority 